
2008
Accessory

Repair Parts Catalog

2008
Accessory

Repair Parts Catalog

R

FOLDING TRAILERS



DESCRIPTION                                             PAGE
Auto change-over (LP gas system) ................... 9
Bed shelf component parts ................................ 2
Canopy component parts ................................... 7
Deluxe add-a-room components ........................ 6
Double crossbar kits ........................................... 8
Furnace kits ........................................................ 3
Gas bottle cover "molded plastic" ...................... 10
Gas bottle change over kit ................................. 9
Outside drain hose kit ........................................ 4
Power Lift Components ..................................... 11
Reading light /Fan light combo components ...... 4
Screen room component parts ........................... 6
Tire cover "molded plastic" ................................ 11
Vanity mate component parts ............................. 5
Yakima rail rider towers (crossbar tower) ........... 8

Camper Caddie Mounting Hardware Kit - 4716B8951

TABLE OF CONTENTS

Furnace - Hydro Flame #7916-11 ...... 800/546-8759 U.S., Can.
Water heater - #5031E ...................... 423/775-2131
**Power Lifts - Barker .......................
Bike Racks - Yakima .......................... 888/925-4621

1-888/367-6978

** Note: All warranty service and parts
            procurement for this item will be
            handled directly by:

           Barker Manufacturing Co.
           730 East Michigan Ave.
           P.O. Box 460
           Battle Creek, Michigan 49016
           Phone # 1-888/367-6978

2008 ACCESSORY Repair Parts 1



22008 ACCESSORY Repair Parts

     Part #          Description
4767A430 roof brace w/holes 76 1/2" - Taos, Cobalt
4767A431 roof brace w/o holes 76 1/2" - Taos,  Cobalt
4767A363 roof brace 83 1/2" - Yuma
4800-481 roof brace 79 3/16" - E1

          1212-0138 grommet x1      
4350000022F foam tape (sold/foot)

        4754A7031 brace mounting bracket - Taos, Yuma, Cobalt
        4800-6861 brace mounting bracket - E1
          4772A455

          4747-2328 sealing washer x4 (rubber)
          4749E1098 ss flat washer x4

                        4746E0538 bolt x4 - 1/4-20 x 1 1/2"
        4749A2121 channel extrusion m4 (3/4" x 1" x 13 7/8") - Alum. tops

4767-0841 channel extrusion  m4 (15/16" x 1" x 13 7/8") - Filon tops
4748A6591 power cord 25'

          4739-4151 nylon clamp m4
          4741C9368 screw x3
          1202B2698 washer x1
          4723-3378 velcro strap x1
          4744B1301 shear pin x1 m10
          4741B9658 expansion rivet x9 m25
          4752-244 A/C decal
          4752-2451 top trim
          4350000295F double stick tape (sold/foot)
         4350000058F foam tape (sold/foot)

4741-4971 rubber bumper m6

tek screw x4 10-16 x 1 1/2"
4733-4138 tek screw x4 10-16 x 3/4"

Typical A/C Kit Components

               Bed Shelf Kit Components (Note: Shelf Not Sold Separately)
             

Code Part # Description
1 4757-0941 white vinyl end cap x2
2 4754A4811 5/32" x 2 1/2" support rod m2
3 4734G5211 cable assembly x2

4751-3431 nylon spacer x2, m4
1203C8751 rivet x4, m25
1202B2698 7/32" x 5/8" washer  x2

 Bed Shelf Kit - (4758A5261)



Furnace Kit Components
Part # Description
1103B0806 1 1/4" screw x6
4716-076 screw x4 (1103E1008)
1103B1032 screw x4 
1103B102 1 1/4 screw x2
4737-8478 wood screw 

1201-8658 clamp x4
1201-8708 clamp x2
1202B0268 washer x2
1203-8641 rivet x6 m25
1203-8741 rivet x4 m25
1215-1771 3/8" flared tee x1
1215-179 flared tee 1/2" x 1/2" x 3/8"
1215-2418 3/8" flared nut x4
1215-516 3/8" elbow x1

.

" 
7/16" 

4737-8488 5/8" wood screw 

1216-208 yellow wire connector x3
4739-1258 1/2" split bushing x1
4354700034P black butyl tape 1/8" x 3/4" (6' pc. pkg.)
4350000028P white butyl tape 1/8" x 3/4" (6' pc. pkg.)
4741A925 2" x 2" wood block x2
4741C9471 exterior vent kit "long" 8"
4746-178 escutcheon 3/8" OD  x1
4752A8461 thermostat
4756B8811 thermostat plastic base "brown"
4701-2341 thermostat plastic base "black"
4768-555 gas line assy. "short"
4750A6421 heater harness (3 prong)
4750A6431 thermostat harness (3 prong)
4743-3551 heater grill "brown"
4743A3551 heater grill "black"

Note: For Replacement Furnace Or Repair Parts On Model # 7916-11
          Please Call - 800/873-4328 U.S. & Canada 

2008 ACCESSORY Repair Parts 3

 Furnace Kit - (4714B4731)



2008 Accessory Repair Parts 4

Flat      Outside Drain Hose Kit Components
Rate Code Part # Description
.50 1 4060012503P drain hose (10' pc.)
.40 2 4757-0861 elbow, nut & washer

3 4715-4501 hose clamp x2

2

1

3

Reading Light / Fan Components
Code Part #                    Description
1        4714A1111           lens "snap on"
2        4749-9641           gripper clip m2
3        Note: this item not sold separately

1

3
2

 Reading Light / Fan Combo - (4758A1111)

Outside Drain Hose Kit - (4758-5591)



2008 Accessory Repair Parts 5

Vanity Mate Component Parts
Code    Part #          Description
1 4754-9581 plastic tray x2
2 4757-0161 mirror
3 1201-6201 wing nut
4 4758-1161 adjustable L-bracket x2 (3 hole brkt.)

4744-8301 nylon spacer m4
4734C1861 painted rivet
4741D96568 painted expansion rivet m25

5 4756-8421 tube cap x2  
6 4757-0151 towel bar
7 4757-0121 storage bracket (riveted to ceiling)

4741D96568 painted expansion rivet m25

1

4

5

2

6
7

3

Vanity Mate Kit - (4757F6741) All Models Except E4 and Highlander Series
Vanity Mate Kit - (4772-6531) E4 and Highlander Series Only



              Deluxe Add-A-Room/Screen Room Components
Code Part # Description
1 4724A2558 10" hook stake (plastic)
2 4720E4021 lashing hook m6
3 4733-4138 tek screw 
4 4351400005F velcro hook adhesive back (sold/yard)
5 4716-1961 entrance zipper & pull package

1225D4181 #9 zipper pull
6 4724-7941 storage bag x1
7       4060000245CP 1/4" shock cord (150 pc. pkg.)

4724-2011 shock cord crimp m10
1226-1228 #3 brass grommet w/teeth

8 4753A8631 1" x 16" velstick hook strip (black) x1
9 4713-4471 zipper adapter 47 1/2" x2 - Americana, E1, E2, E3, Sedona

4716-4521 zipper adapter 52" x2 - Cobalt, Destiny Series
4716-4721 zipper adapter 40 1/2" x2 - Highlander Series, E4

4716-2621  Hardware Pkg. - Cobalt, Destiny Series
4716-2611  Hardware Pkg. - Americana, Evolution, Sedona
4716-2601  Hardware Pkg. - Highlander, E4

2008 Accessory Repair Parts 6

Deluxe Add-A-Room Replacement Panels
Note: Rear Skirt & Wheel Well Flap only, 
also used on Screen Rooms

Santa Fe,
Cheyenne

Model Front Left Right Rear Skirt Whee lWell Flap

Cobalt 4713F7771 4713L7771 4713R7771 4713S7771 4713W7771 

Yuma 4713F7751 4713L7751 4713R7751 4713S7751 4716-4011 

Westlake 4716-8001 4716-7881 4716-7891 4716-7861 4716-4011 

Sea Pine 4713F6871 4716-7881 4716-7891 4713S6871 4716-4011 

E1 4713F5981  4713L5981  4713R5981  4713S5981  4713W5981 

E2 4713F5991  4713L5981  4713R5981  4713S5991  4713W5981 

E3 4713F6001  4713L5981  4713R5981  4713S6001  4713W5981 

E4 4713-9701  4713L9701  4713R7901  4713R9701  4713W9701

10' 4716-7901  4716-7881    4716-7891   4716-8011  4716-4011

12'American 4716-8001 4716-7881 4716-7891 4716-7861 4716-4011

12'Saratoga 4713F7471 4713L7471 4713R7471 4713S7471 4716-4011

14'Highlander 4716-9001 4716-7881 4716-7891 4716-9011 4716-4011

16'Avalon 4713F6961  4713L6961  4713R6961  4713S6961 4713W6961



              Self-Storing Canopy Components
Code Part # Description
1 4723E5291 canopy rafter pole m3             

4734-6708 spring assembly
2 8470-1728 black pole pin m10
3 4751-8191 crutch cap m3
4 4064700489F pvc vinyl seal (sold/foot)
5 6650000020P chain zipper (sold/yard)

1225-2201 zipper pull m5 
6 4714A3821 8' canopy bag - Cobalt

4714D2681 9 1/2' canopy bag - Yuma
4714A3831 10' canopy bag - Santa Fe, Cheyenne, E1
4714-8111 11' canopy bag - Sea Pine, E2
4714-8251 12' canopy bag - Americana, E3, Saratoga
4714-8141 14' canopy bag - Niagara, Arcadia, E4
4713-6631 16' canopy bag - Avalon

7 4701A8921 8' canopy support - Taos, Cobalt
4759A9821 9 1/2' canopy support - Yuma
4701B8931 10' canopy support  - Santa Fe, Cheyenne, E1
4701A8941 11' canopy support - Sea Pine, E2
4702A3751 12' canopy support - E3, Bayside, Sun Valley, Utah,    

                                  Williamsburg, Saratoga
4772A3611 14' canopy support - Niagara, Arcadia, E4
4773A2711 16' canopy support  - Avalon

8 8460A1431 poly rope (10 1/2' pc. pkg.)
9 4724B3931 rope adjuster (wood) m2
10 4724- 2558 12" hook stake (plastic)
11 4737J5971 vertical support leg 

8470-1748 end cap m2 "black"
4734-6708 spring clip 

12 4737B4258 end cap 
13 4720A2361 rod & pal nuts

1201B7071 pal nut m6

2008 Accessory Repair Parts 7

13

5

4

13
7

11

11

8

9

10

2

6

12



2008 Accessory Repair Parts 8

             Cross Bar Kit Components
Code Part # Description
1 4753-3701 crossbar x2 84" 
2 4743-3391 crossbar end cap x4
3 4758-9291 railrider tower pkg. (pkg. of 4) Yakima # 8000123
NOTE: TOWERS NOT SOLD SEPARATELY, Any individual parts required
please contact Yakima at - 1-888-925-4621 (Yakima # 8000123)
4 4753-3761 crossbar pad x2 

2 1 43

             Cross Bar Kit Components
Code Part # Description
1 4753A3701 crossbar x2 84"

4742A9111 crossbar x2 80” (Cobalt, Graphite)
4701-890 crossbar x2 72" (Neon)

2 4743-3391 crossbar end cap x4
3 4741A9101 hex head tek screw m10
4 4742B9151 crossbar riser "white" 

4753B3681 crossbar riser "black"
5 4350000059P 2" tacky tape (10' pc. package)
6 1200E2068 1/4" x 1 1/2" carriage bolt x8
7 4755-2651 acorn nut w/washer m2
8 4767-4421 mounting plate x4
9 4753-3761 crossbar pad 2 1/4" x 4" x 4"

4757-8921 crossbar pad 3 9/16" x 4" x 4"

2 1 3

4

5

6

7

9
8

Double Cross Bar Kit  (4755C6991) "Rack Track System"



2008 Accessory Repair Parts 9

Flat       Dual Propane Tank Kit Components
Rate Code Part # Description
.45 1 4761-1921 12" gas hose w/acme nut x2
.50 2 4773-5821 regulator "change-over"

4734C3781 regulator cover "plastic"
.45 3 4737A8871 gas hose 1/2" x 3/8" x 26"
.45 4767-4261 gas hose 3/8" x 3/8" x 26"

4 4772B9521 dual tank mount kit (1/2" rod)
5 4755A7741 center rod bkrt. w/ 1/2" weld nut

1203C8721 rivet "steel" x4 m25
6 4702A169 mounting bracket

0322A330 brass spacer x2
4759-0441 tapping screw m12

.50 7 4767-9631 1/4" inverted tee "brass"

1

4
5

Dual Propane Tank Kit  (4755B7801)

6

2

7

3



2008 Accessory Repair Parts 10

Molded Gas Bottle Cover Assy. "gray" (4768-6931) 

              Gas Bottle Cover Components 
Flat
Rate Code Part # Description

1 LP cover lid NOT AVAILABLE
2 4716-0981 lid mounting hardware
3 4716-0991 cover mounting hardware
4 4758-0181 chrome thumb turn lock
5 4759-9341 latch tail
6 4759-9351 latch strike

1

2

4

5

6

3

 Flat     Gas Bottle Cover Components 
 Rate Code Part # Description
.25 1 4773A5291   plastic cover w/hardware
.15 2 4755-8101   lid clip x3
.15 3 4755-8111   latch, strike & rivet x4

4 4060000014P   edge molding (8' pc. pkg.)
.10 5 4772A9431   cover keeper w/rivets x4 
.05 4732-1181   screw grommet m4

1121C1618   license plate screw x2

4

2

4773A7691 Gas Bottle Cover Assy. (Complete) 

1

5

3



2008 Accessory Repair Parts 11

Molded Spare Tire Cover Assy. "Americana Series" (4757D1711) 
Molded Spare Tire Cover Assy. "Highlander Series" (4772A9381) 

Flat        Tire cover components   
Rate Code Part # Description
.40 1 4759-2701 top keeper brkt. x2
.40 4766-870 side keeper x2 (Highlander)

4732-1181 plastic grommet x1 m4
4741D96568 expansion rivet m25

2 4759-2691 bottom keeper brkt. x2
4732-1181 plastic grommet x1 m4
4741D96568 expansion rivet m25

3 1121C1618 screw x4

Power Lift Kit (4757G3781) 

1

2

3

3

4

3A

3

Flat       Power Lift Components
Rate Code Part # Description                   
.25 1 4768A0681 current limiter
1.50 2 4767B6461 power head motor
1.50 3 4768-0661 4" adapter and pin
1.50 4 4768-0671 mounting weldment
.05 5 4768A0691 hand controller

6 4744B1301 shear pin 1" x 3/16"
7 4759-0081 40 amp breaker
8 4773-8808 2 1/4" bushing

5

2

1


	08acover
	Page 1

	08ap01
	Page 1

	08ap02
	Page 1

	08ap03
	Page 1

	08ap04
	Page 1

	08ap05
	Page 1

	08ap06
	Page 1

	08ap07
	Page 1

	08ap08
	Page 1

	08ap09
	Page 1

	08ap10
	Page 1

	08ap11
	Page 1


